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 Scale  plate 

Active  cover

Flat washer 6×14×1.5 

Knob for scale plate

Active  cover

Brand  label

Knob for active cover

Allen screw M6×30 

Spring washer 6

Flat washer   6  

Upper  cover 

Upper  flange

Diamond saw blade

Positioning plate for adjusting

Lower  flange

Dust retaining ring

Screw M4×10

Spring washer 4

Baffle for dust

Active guard 

Lower fixed guard

Allen  screw  M6×25

Elastic  gasket

Pillar for guide wheel

Flat washer 8

Tube for guide wheel

Guide wheel

Screw M8*30

Dust   caser

Washer 4

Sealing washer for dust

Dust  tube 

Dust  cover 

Screw M4×16

Front cover 

Sealing washer 15×27×4

Bearing 6201-2RS

Bearing press plate

Screw M4×12 

Semi-circular 4×13

Big gear

Bearing HK081410
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Upper guard 

Self locking pin

Compression springφ7.8×φ0.7×2

Washer 5

ScrewST4.2×25-F

Allen screw  M8

Small wheel 

Bearing 6000-2RS

Bearing press plate

Washer 5 

Screw M5×12

Rotor 

Bearing627-2RS

Bearing sleeve 

Ring

Carbon brush cover 

Carbon brush holder

Carbon  brush

Brand  label

Wind fence

Screw ST4.2×65-FS

Stator 

Drag spring13×0.6

Housing 

Parameter  laber

Screw  ST4.2×14-F

Electronic muti-fuction

Screw M5×65

Spring washer 5

Washer 5         

Right  handle

Capacitor

Switch

Switch  button

Cable  jacket

Cable    

Compression springφ5.3×φ0.7×16 

Unlocking button

Pressing board for cable

Side handle

Special wrench

chisel

Handle sleeve

1

1

1

1

4

1

1

1

1

3

3

1

1

1

1

2

2

2

1

1

2

1

2

1

1

11

1

2

2

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

Part PartDescription DescriptionQty Qty

79537WALL CHASER 1500W
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